
History: Symptoms suggestive of arterial or venous thrombosis

Physical exam: Look for signs of arterial or venous thrombosis 


Labs: Check PT, PTT, Fibrinogen and D-dimer daily (Q48 - 72 hours for 
clinically stable patients)

No concern for thrombosis  
Assess bleeding risk 

Confirmed diagnosis of thrombosis 

Treat for thrombosis per guidelines 

• Other indications for 
therapeutic 
anticoagulation. 

• High suspicion for DVT/PE 
but objective 
documentation cannot be 
obtained. 

• Patients on dialysis with 
repetitive clotting of 
dialysis tubing.

Enoxaparin 1 mg/kg Q12 
hours (attn: Renal fx) 
OR  
UFH 80 unit/kg bolus, then 18 
unit/kg/hr 
Target anti-Xa 0.3 - 0.7 IU/ml 
(preferably 0.5 - 0.7 IU/ml)

D-dimer > 2.5 ug/ml  
(ANMC test) 

Enoxaparin 0.5 mg/kg q12 
hour (attn: Renal fx) 

OR 
UFH 60 unit/Kg bolus then 12 
Unit/kg/hr 
Target Anti Xa 0.3 - 0.7 IU/ml 
(preferably 0.3 - 0.5 IU/ml)

D-dimer < 2.5 ug/ml  
(ANMC test)

D-dimer  
(ug/ml) BMI Drug

< 1.0
 < 30 Enoxaparin 40 mg Qday 

Heparin 5000 units TID (For GFR < 30ml/min)

> 30 Enoxaparin 30 mg BID 
Heparin 5000 units TID (For GFR < 30ml/min)

1 - 2.5
< 30 Enoxaparin 30 mg BID 

Heparin 5000 units TID (For GFR < 30ml/min)

> 30 Enoxaparin 40 mg BID 
Heparin 7500 units TID (For GFR < 30ml/min)

Post discharge:  
• Evaluate patient for risk factors for VTE like immobilization, recent surgery, trauma (IMPROVE- VTE score) 
• Consider Apixaban 2.5 mg BID or Rivaroxaban 10 mg once daily for 30 days or until mobile 
• Educate patient about symptoms of DVT (swelling, pain, redness, warmth) and PE (SOB, CP, tachycardia, cough/

hemoptysis) 

ANMC COVID19 Thromboprophylaxis Guidelines (9.12.2020)

Escalate therapy based on D-dimer. Consult hematology with any questions. 


